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Product Licence
Number

00101/0483
{continued)

00101/0511

00101/0512
00101/0513
00101/0514

00101/0515

00101/0516

00101/0527

00189/0027

00211/0038

00211/0039

00211/0040

Compuny
Name

Novartis Pharmaceuticals
UK Limited

Novartis Pharmaceuticals
UK Limited

Novartis Pharmaceuticals
UK Limited

Novartis Phar ical
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Product
Name

Sandostatin LAR 10 mg

Sandostatin LAR 20 mg

Qand

tatin LAR 30 mg

UK Limited

Novartis Pharmaceuticals
UK Limited

Novartis Pharmaceuticals
UK Limited

Novartis Pharmaceuticals
UK Limited

Novartis Pharmaceuticals
UK Limited

Diluent for Sandostatin LAR

Anturan

Anturan Tablets 200 mg

Lamprene Capsules 100 mg

The Mentholatum Company Deep Relief

Limited

The Wallis Laboratory
Limited

The Wallis Laboratory
Limited

The Wallis Laboratory
Limited

Flu Strength Hat Lemon
Powder

Hot Lemon Plus

Hot Blackcurrant Plus

Active
Ingredients

Octreotide Acetate 11.200 mg

Octreotide Acetate 22.400 mg

Octreotide Acetate 30.000 mg

None

Sulphinpyrazone 100.000 mg

Sulphinpyrazone BP 200.0 mg

Clofazimine BP 100.00 mg

Ibuprofen 5.000 ww
Levomenthol 3.000 ww

Paracetamol 1000.000 mg
Phenylephrine Hydrochloride
10.000 mg

Paracetamol 650.000 mg
Phenylephrine Hydrochloride
10.000 mg

Paracetamol 650.000 mg
Phenylephrine Hydrochloride
10.000 mg

Indications

Psoriasis in patients with severe
psoriasis in whom conventional
therapy is ineffective or
inappropriate. Atopic
dermatitis: For the short term
treatment (8 weeks) of
patients with severe atopic
dermatitis in whom
conventional therapy is
ineffective or inappropriate.
Rheumatoid arthritis: For the
treatment of severe, active
rheumatoid arthritis in patients
in whom classical. slow-acting
anti-rheumatic agents are
inappropriate or ineffective.
Nephrotic syndrome: For the
treatment of steroid dependent
or steroid resistanl nephratic
syndrome (associated with
adverse prognostic features)
due to minimal change
glomerulonephritis, focal
segmental glomerulosclerosis
ar membranous
glomerulonephritis in both
adults and children.

Prescription Only Medicine
Treatment of patients with
acromegaly who are
adequately controlled on s.c.
treatment with Sandostatin. in
whom surgery. radiotherapy or
dopamine agonist therapy is
inappropriate or ineffective, or
in the interim period until
radiotherapy becomes fully
effective.

Prescription Only Medicine
Same as in PL 00101/0511

Prescription Only Medicine
Same as in PL 0010170511

Prescription Only Medicine
None

Prescription Only Medicine
Chronic, including tophaceous
gout, recurrent gouty arthritis;
hyperuricaemia.

Prescription Only Medicine
Same as in PL 00101/0515

Prescription Only Medicine
Given in combination with
dapsone and refampicin. can
be used to treat the
multibacillary forms of
Ieprosy. These inciude
lepromatous, borderline
lepromatous and mid-
borderline leprosy. In
addition, this combination of
drugs may be used to treat the
lepra reaction. erythema
nodosum leprosum. Combined
chemotherapy should be
employed to prevent the
emergence of resistant strains
of M. Leprae.

General Sales List
Pharmacy Medicine

Relief of rheumatic pain,
muscular aches, pains and
swellings such as strains,
sprains and sports injuries.
[Also for the relief of pain
associated with non-serious
arthritic conditions]*

*[ ] represents P text only.

General Sales List
For the relief of sinus pain and

congestion and the symptoms of

cold and influenza including
headache, sore throat and
“feverishness”.

General Sales List
Same as in PL 00211/0038

General Sales List
Same as in PL 00211/0038

Date of
Authorisation

29th April, 1998

29th April, 1998

29th April. 1998

29th April, 1998

10th April, 1998

10th April, 1998

10th April, 1998

2nd April, 1998

14th July, 1998

14th July, 1998

14th July, 1998



